
RECEIVED

LU~SOF~1CE

FEB 2 0 ZOO2

STATE OF ILLtNOiS

Pollution Control Board

R02-11
(Rulemaking-Water)

IN THE MATTER OF:

WATER QUALITY AMENDMENTSTO
35 Iii. Adm. Code302.208(e)-(g),302.504(a),
302.575(d),303.444,309.141(h);and
PROPOSED35 Iii. Adm. Code301.267,
301.313,301.413,304.120,and309.157

NOTICE OF FILING

PLEASE TAKE NOTICE that on this date,February20, 2002, I filed with Dorothy
Gunn, Clerk of the Illinois Pollution Control Board, JamesR. ThompsonCenter, 100 West
Randolph,Suite 11-500,Chicago,IL 60601, the enclosedPre-filedTestimonyof Cynthia L.
Skrukrudand theQuestionsto Illinois EPA of the SierraClub andtheEnvironmentalLaw and
Policy Center.

AlbertF.Etti r

Albert F. Ettinger,SeniorAttorney
EnvironmentalLaw and Policy Center
35 EastWackerDrive, Suite 1300
Chicago,IL 60601
(312)795-3707

)
)
)
)
)
)
)



RECE!VED

BEFORETHE ILLINOIS POLLUTION CONTROL BOAM)ERKS OFFICE

FEB202002STATE OFILLIMJIS

IN THE MATTER OF: ) Pollutiofl ControlBoard
)

WATER QUALITY AMENDMENTS TO )
35 Ill. Adm Code302.208(e)-(g),302.504(a), ) R02-1 1
302.575(d),303.444,309.141(h);and ) (Rulemaking-Water)
PROPOSED35 Ill. Adm. Code301.367, )
301.313,301.413,304.120,and309.157 )

PRE-FILEDTESTIMONY OF CYNTHIA L. SKRUKRUD

Introduction

TheSierraClubsubmitsthefollowing Pre-FiledTestimonyofCynthiaL. Skrukrudfor
presentationattheMarch 6, 2002hearingscheduledin theabove-referencedmatter:

Testimonyof CynthiaL. Skrukrud~Ph.D.

My nameis Cindy Skrukrud.I workpart-timefor theSierraClub onwaterquality matters.I
haveaB.S. in Bio-AgriculturalSciencefrom ColoradoStateUniversityandaPh.D.in
ComparativeBiochemistryfrom theUniversityofCaliforniaatBerkeley. Inmy work forthe
SierraClub andasPresidentofFriendsoftheFoxRiver, I havebeenfollowing recentstudieson
theconditionoftheFoxRiver andhavereviewedsomerecentworkon theappropriatewater
quality standardsfor protectionofaquaticlife.

It is my testimonythattheBoardshouldnotadoptseveralportionsoftheIllinois
EnvironmentalProtectionAgency’sproposal. First, thescientificevidenceis notadequateto
justify theproposedstatewidelooseningofcyanidestandards.Second,whilebasingthestandard
for metalson thedissolvedportionofthetotal metalconcentrationis acceptable,wearenot
convincedthattherule will beappliedproperly.Indeed,theBoardshouldwait to decideonall of
theproposedstandardchangesuntil theAgencyexplainshow it is goingto applythestandards.
Finally, theproposedchangeto allow CBOD5 to beusedin permitsinsteadof BOD5 is notwell
thoughtout andnotprotective.ThefactthattheAgencytook thelaw into its ownhands15 years
agoby writingpermitsthat violatedtheeffluentrulesestablishedby theBoardis not in itselfa
reasonto approvetheproposedchangein theBoardrules.

I. CyanideStandardsShouldBeProtectiveOfMusselsAnd
Other SensitiveSpecies

TheBoardshouldnot weakenthe cyanidestandardswithoutproofthatnativemussels
wouldnotrequirestrongerstandards.ThetestimonyattheJanuary29, 2002hearingindicatesthat



no informationon freshwatermusselsensitivityto cyanidewasusedby IEPA staffaspartoftheir
derivationoftheproposednewcyanidestandards.At theMidwestSurfaceWaterMonitoringand
StandardsMeetingheldthefirst weekofFebruarythisyear,USEPARegionV staffreportedona
reviewunderwayofnewstudieswhich showthatmusselsaremoresensitivethanotheraquaticlife
formsto manypollutants,includingammonia,nickel, zinc,copper,andcadmium. TheBoard
shouldasktheIEPAto useanyavailableinformationon musselsensitivityto cyanideto evaluate
theimpactoftheproposedstandardson this sensitivespecies.

In addition,theimpactoftheproposedstandardon cool waternativefish ofIllinois suchas
sculpinsshouldbeevaluated.Forexample,themottledsculpin.is foundin tributariesto theFox
River.

II. Zinc And Nickel Standards Should Protect Mussels

Thestandardsproposedfor zincandnickel aremorestringentthanthecurrentstandards.
Yet giventhereportingofthe sensitivityofmusselsto thesemetals,weaskthattheBoardrequire
theIEPA to demonstratethattheproposedstandardsareprotectiveof thesefauna,Thesensitivity
ofmusselsto particulatemetalshouldalsobe takeninto accountin the evaluationoftheimpactof
conversionto standardsbasedon thedissolvedform ofmetals.

III. TheUseOfTheConversionFactorAnd MetalsTranslatorShouldBe Clear

TheBoardshouldnotadoptdissolvedstandardswithout seeinghowtheproposed
ConversionFactorandMetalsTranslatorwill be applied. For factorswhich involvehardnessasa
variable,this is importantasthehardnessof agiveneffluentmaydiffer dramaticallyfrom thatof
its receivingstream.In addition,thespecificsofhowandwhenasite-specificMetalsTranslator
will be deemedmoreappropriateandreceiveAgencyapprovalneedto bepresentedby theIEPA.

IV. DeoxygenatingWasteRule Should BeProtectiveOf DissolvedOxygenLevels

TheBoardshouldnotadopttheproposedchangein theDeoxygenatingWasteRulebut
shouldorderIEPA to developpropermethodsfor protectingdissolvedoxygen(DO) levelsin
Illinois waters. Theevidenceoflow DO levelsin Illinois streamsis accumulating.Researchers
from theMaxMcGrawWildlife FoundationreportmeasuringDO levelslessthan5 mg/i at 9 outof
11 impoundmentsstudiedon theFox River. In somecases,thestandardwasviolatedoveraperiod
of 16 hours.

Biological oxygendemandin effluentis madeupofdemandby bothcarbonaceousand
nitrogenouscomponents.To determinecompliancewith theBoard’sBOD5 standardbythe
analysisofCBOD5,asis proposed,would ignorethenitrogenouscomponentofbiological oxygen
demandwhicha receivingwaterexperiences.

DespitetheIEPA’s claimthatnitrogenousBOD is regulatedby theincorporationof
ammonianitrogenlimits into apermit,testimonyattheJanuaryhearingverifiedthat theammonia
waterqualitystandardis basedon its toxicity, not its contributionto BOD loadingto a waterbody.
Ammonialimits arenotadequateto limit BOD becausesomepermitsdo nothaveammonialimits



orhavevery looseones.For example,adraftpermit forthe BeardstownSanitaryDistrict hasno
ammonialimit despitetheknowndissolvedoxygenproblemsin theIllinois River(Exhibit A). If
theBoardadoptstheIEPA’s proposedCBOD5language,theBoardwill beapprovingIEPA’s
practiceofallowing widely differentactual loadingsofBOD, dependingonly on thecircumstances
regardingammoniatoxicity. Differencesin ammonialimits arebasedonthepH andtemperature
ofthereceivingwaters,afactorin ammoniatoxicity not its BOD.

It is ourunderstandingthatIEPAhasbeenlimiting CBOD5 inmunicipalpermitsalthough
thecurrentrule providesfor BOD5 limits. IEPAnowproposesto makethingsworseby allowing
industrialsto also substituteCBOD5limits for BOD5 limits in theirpermits. InthecaseofGE
Plastics,theycurrentlyhaveaBOD5 limit of20/40mg/l monthly/dailyandanammonia-Nitrogen
limit of3/6mg/i monthly daily (Exhibit B). If becausetheynitrify, all theammoniain their
effluentis oxidizedin theBOD5 test,ammoniamaynowcontributeup to 13.8 mg/i BOD5 outof
the20 mg/l theyarelimited to onamonthly averagebasis. In thisworstcasescenario,that 13.8
mg/l ofnitrogenousBOD5would still existaswell asthe20mg/l CBOD5 theproposedrules
would allowthem. ThischangecouldincreasetheamountofBOD goinginto theIllinois Riverby
nearly70%.

Clearly, theproposedchangein therule couldsignificantlychangethelevelofBOD which
Illinois bodiesofwaterwill receive.USEPArequiresthata lower CBOD limit beusedwhen
substitutingfor BOD in theoneinstancewhereit allowssuchsubstitution(25mg/l CBOD5 for 30
mg/l BOD5). If theBoardfeelsit mustuseCBOD5 asthemeasuredparameterin permits,at
minimum,you shoulduse8 and16 mg/i CBOD5 insteadof 10 and20 mg/l BOD5. However,we
stronglyurgeyou to first considerthecontributionwhichnitrogenousBOD makesto thetotalBOD
load in a typical effluent asit appearsthat it canwell bemorethan 15%ofthetotal. Illinois’ whole
schemeforregulatingdeoxygenatingwastesneedsto bereconsidered.

V. Implementation RulesAre Key To Understanding
The Implications Of ProposedNew Standards

For all aspectsof theproposalwherewehaveconcerns,theBoard shouldnotactbefore
seeingthe Agency’s implementation rules, Theproposedchangesregardingcyanide,dissolved
metalsandBOD5 canonly beunderstoodif wehaveideaofhowAgencywill write thepermits.
Permitwriting ruleswill ultimatelydrivehowprotectivethestandardswill beandthecostofthe
standards.This is similar to GreatLakeWaterQuality Initiative andAntidegradationsituations
wheretheBoardmayultimatelydecideto considerfor inclusionin Boardruleslanguagethe
Agencythoughtshouldbe in Agencyrules.

CynthiaL. Skrukrud
CleanWaterAdvocate,SierraClub, Illinois Chapter
4209W. SolonRd.
Richmond,IL 60071
815-675-2594
csknikrud@earthlink.net



NPDES Permit No. 1L0025135
Notice No. PNM:01052901.daa

Public Notice Beginning Date: July 12, 2001

Public Notice Ending Date: August 13, 2001

National Pollutant Discharge Elimination System (NPDES)
Permit Program

PUBLIC NOTICE/FACT SHEET
of

Draft Reissued NPDES Permit to Discharge into Waters of the State

Public Notice/Fact Sheet Issued By:

Illinois EPA
Division of Water Pollution Control
Permit Section
1021 North Grand Avenue East
Post Office Box 19276
Springfield, Illinois 62794-9276
2171782-0610

Name and Address of Discharger: Name and Address of Facility:

Beardstown Sanitary District Beardstown S.D. STP
1016 West Sixth Street 1016 West Sixth Street
Beardstown, Illinois 62618 Beardstown, Illinois

(Cass County)

The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to issue a NPDES permit to discharge into the
waters of the state and has prepared a draft permit and associated fact sheet for the above named discharger. The Public Notice period
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet. All comments on the draft permit and requests
for hearing must be received by the IEPA by U.S. Mail, carrier mail orhand delivered by the Public Notice Ending Date. Interested persons
are invited to submit written comments on the draft permit to the IEPA at the above address. Commentors shall provide his or her name
and address and the nature of the issues proposed to be raised and the evidence proposed to be presented with regards to those issues.
Commentors may include a request for publiq hearing. Persons submitting comments and/or requests for public hearing shall also send
a copy of such comments or requests to the permit applicant. The NPDES permit and notice numbers must appear on each comment
page.

The application, engineer’s review notes including load limit calculations, Public Notice/Fact Sheet, draft permit, comments received, and
~therdocuments are available for inspection and maybe copied at the IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday when
3cheduled by the interested person.

written comments or requests indicates a significant degree of public interest in the draft permit, the permitting authority may, at its
~tscretion,hold a public hearing. Public notice will be given 45 days before any public hearing. Response to comments will be provided
vhen the final permit is issued. For further information, please call Pratap Mehra at 21 7/782-0610.

The following water quality and effluent standards and limitations were applied to the discharge:

Title 35: Environmental Protection, Subtitle C: Water Pollution, Chapter I: Pollution Control Board and the Clean Water Act were applied
in determining the applicable standards, limitations and conditions contained in the draft permit.

The applicant is engaged in treating domestic and industrial wastewater for the City of Beardstown.

The length of the permit is approximately 5 years.

The maindischarge number is 001. The seven day once in ten year low flow (7Q10) of the receiving stream Illinois River is 3634 cfs.

The design average flow (DAF) for the facility is 1.13 million gallons per day (MGD) and the design maximum flow (DMF) for the facility
is 2.82 MGD. Treatment consists of screening, grit removal, primary settling, rotating biological contactors, final settling, vacuum sludge
filter, lime stabilization, and combined sewage treatment consisting of primary settling and chlorination.

This reissued NPDES Reissued Permit does not increase the facility’s DAF, DMF, concentration limits, andlor load limits.

EXHIBIT A



Public Notice/Fact Sheet-- Page 2 -- NPDES Permit No. lL0025135

Application is made for the existing discharge(s) which are located in Cass County, Illinois. The following information identifies the
discharge point, receiving stream and stream classifications:

Stream Biological Stream

Outfall Receiving Stream Latitude Longitude Classification Characterization

001 Illinois River 4000.50.~North 90026.32. West General Use Not Rated

AOl Illinois River 4000.50. North 9O026.32.~West General Use Not Rated

BOl Illinois River 40°O’50”North 90°26’32”West General Use Not Rated

CSO controls consists of first flush treatment and primary treatment of dryweather flows.

To assist you further in identifying the location of the discharge(s) please see the attached map.

The stream segment(s) receiving the discharge from outfall(s) 001, AOl and BOl are not on the 303 (d) of list impaired waters.

The discharge(s) from the facility shall be monitored and limited at all times as follows:

Discharge Number 001:

Load limits computed based on a design average flow (DAF) of 1.13 MGD (design maximum flow (DMF) of 2.82 MGD).

LOAD LIMITS lbs/day* CONCENTRATION
DAF (DMF) LIMITS mg/I

Monthly Weekly Daily Monthly Weekly Daily
Parameter Average Average Maximum Average Average Maximum Regulation

CBOD5 188 (470) 377 (941) 20 40 35 IAC 304.120

40 CFR 133.102
Suspended Solids 236 (588) 424 (1058) 25 45 35 IAC 304.120

40 CFR 133.102

pH Shall be in the range of 6 toO Standard Units 35 IAC 304.125

Fecal Coliform Daily Maximum shall not exceed 400 per 100 mL (May through October) 35 IAC 304.121

Chlorine Residual 0.75 35 IAC 302.208

This permit contains an authorization to treat and discharge excess flow.

This draft permit also contains the following requirements as special conditions:

1. Reopening of the permit to include different final effluent limitations.

2. Operation of the facility by or under the supervision of a certified operator.

3. Submission of theoperational data in a specified form and at a required frequency at any time during theeffective date of this permit.

4. More frequent monitoring requirement without Public Notice in the event of operational, maintenance or other problems resulting
in possible effluent deterioration.

5. Prohibition against causing or contributing to violations ofwater quality standards.

6. Effluent sampling point location.

7. Seasonal fecal coliform limits.

8. Monitoring for arsenic, barium, cadmium, hexavalent chromium, total chromium, copper, weak acid dissociable cyanide, total cyanide,
fluoride, dissolved iron, total iron, lead, manganese, mercury, nickel, oil, phenols, selenium, silver and zinc is required eighteen (18)
months prior to the expiration date and again attwelve (12) months prior to the expiration date and to submit the results of such tests
with the NPDES renewal application prior to filing of the NPDES renewal application.

9 Burden reduction.



Public Notice/Fact Sheet— Page 3-- NPDES Permit No. 1LOO25135

9. Burden reduction.

10. Submission of annual fiscal data.

11. The Permittee is required to perform biomonitoring tests 18th, 15th, 12th and 9th month prior to the expiration date of the permit,

and to submit the results of such tests with the NPDES renewal application.

12. Submission of semi annual reports indicating the quantities of sludge generated and disposal of.

13. Submission of semi annual reports indicating the quantities of sludge generated and disposed.

14. Recording the monitoring results on Discharge Monitoring Report Forms using one such form for each outfall each month and

submitting the forms to IEPA each month.

J:\DOCS\PERMITS\NPDES\MEHRA\Ol 052901 .DAA



,

~

k~

/f/I
~ff.
L~L:~
,
ri ;.I

•:

:;~z
~~-q

~

~
~

‘

~‘

:1’

~
/1
~

:
:
L___-.-- Milej

—... ‘3, 90j

i~~0~z//7o~! K

Ct1,”

.

C’J_ —~

¶1_1~
-

~:

! •
c$—~

-

-

I
-

. ~ ~ ~ i~’arK

\\\ ~ \\\ ~~ \L~C~X\..Xl\ )~\ )~ ¶~• ~ .